

Annex 1

Topical corticosteroids available in Spain

[New-generation corticosteroids are highlighted in red]

ACTIVE SUBSTANCE	FORMULATION / VEHICLE	BRAND NAMES	OTHER CONSIDERATIONS
GROUP 1 LOW POTENCY			
Hidrocortisone	Cream	Calmiox® 5 mg/g crema	Indication to consult the physician in <12 years
		Hidrocisdin® 5 mg/g crema	
	Foam	Calmiox® 5 mg/g	Indicated in >12 years, care in children
	Ointment	Dermosa Hidrocortisona® 10 mg/g	
	Emulsion	Lactisona® 10 mg/mL emulsión cutánea	
GROUP 2 INTERMEDIATE OR MODERATE POTENCY			
Clobetasone butyrate	Cream	Emovate® 0,5 mg/g	No age limit indicated
Hidrocortisone butyrate propionate	Cream	Nutrasona® 1 mg/g	Do not use in < 2 years
GROUP 3 HIGH POTENCY			
Betamethasone	Cream	Celecrem® 0,5 mg/g	Contraindicated in younger than 1 year
		Celecrem® 1 mg/g	
Betamethasone dipropionate	Emulsion	Betametasona dipropionato 1 mg/g	
		Betametasona dipropionato 2 mg/g	
	Cream	Betametasona dipropionato 5 mg/g	
		Diproderm® 05 mg/g	
	Ointment	Betametasona dipropionato 5 mg/g	
	Solution	Diproderm® 05 mg/g	
Betamethasone valerate	Cream	Betnovate® 1 mg/g	
	Solution	Betnovate® 1 mg/g	
Fluocinolona acetoneide	Cream	Fluocid forte® 2 mg/g	
		Synalar® 0,25 mg/g	
		Synalar forte® 2 mg/g	
		Synalar Gamma 0,1 mg/g	
	Gel	Gelidina® 0,25 mg/g	
Foam	Synalar® 0,25 mg/g		
Diflucortolone	Cream	Clarasol® 1 mg/g	Contraindicated in < 4 months
Fluocinonide	Cream	Novoter® 0,5 mg/g	Not recommended in < 2 years Contraindicated in < 1 year
Diflorasone	Gel	Murode® 0,5 mg/g	Indicated in > 1 year
Mometasone furoate	Cream	Elocom® 1 mg/g	Contraindicated in < 2 years
		Mometasona® EFG 1 mg/g	
	Ointment	Elocom® 1 mg/g	
		Mometasona® EFG 1 mg/g	
	Solution	Elocom® 1 mg/g	
Emulsion	Monovo® 1 mg/g		
Methylprednisolone aceponate	Cream	Adventan® 1 mg/g	Do not use in < 4 months
		Lexxema® 1 mg/g	
	Emulsion	Adventan® 1 mg/g	
		Lexxema® 1 mg/g	
	Ointment	Adventan® 1 mg/g	
	Salve	Lexxema® 1 mg/g	
	Solution	Adventan® 1 mg/g	
		Lexxema® 1 mg/g	
Beclomethasone	Cream	Menaderm simple® 0,25 mg/g	Contraindicated in < 1 year Not indicated in < 5 years
	Salve	Menaderm simple® 0,25 mg/g	
	Emulsion	Menaderm simple® 0,25 mg/mL	
Hydrocortisone aceponate	Cream	Suniderma® 1,27 mg/g	No age limit indicated
	Ointment	Suniderma® 1,27 mg/g	
Fluticasone propionate	Cream	Flunutrac® 0,5 mg/g	Use not indicated in < 1 year
		Fluticrem® 0,5 mg/g	
Prednicarbate	Cream	Batmen® 2,5 mg/g	Not recommended in < 6 years
		Peitel® 2,5 mg/g	
	Ointment	Batmen® 2,5 mg/g	
		Peitel® 2,5 mg/g	
	Solution	Batmen® 2,5 mg/g	
		Peitel® 2,5 mg/g	
Salve	Batmen® 2,5 mg/g		
Clobetasol propionate	Shampoo	Clobex® 500 µg/g	Contraindicated in < 2 years Weekly check-up in ages 2 to 18 years
	Solution	Clobisdin® 500 µg/g	
	Cream	Clovate® 0,5 mg/g	Contraindicated in < 1 year Long-term treatment should be avoided in children
	Ointment	Decloban® 500 µg/g	